MERCURY (250/275] < HYDRAUJLIC PUMP AMD MOUNTING ERACKETS b w
Serial Mbr Flange: 0C101831 AND UP [USA)
7 =
f Ref |Clazs|Part Description Qt Comment Footnote .
= ¥ 3]

2 90318 |BERACKET [DESIGM 1) 1

3 10 90285 | SCREW [5/8" [DESIGM 1) 1

4 12 BEVE0'WASHER [DESIGM 1) 1

5 11 34053 | MUT [DESIGHM 1] 2

a a4 791384 9| BATTERY CABLE [BLACK. - NEGA |1

| 54 R50598 |J-CLIP 1

10 24 791474 3| HARMESS ASSEMBLY 1

11 aa 79091 FUSE 1

12 a4 950844 3| CABLE ASSEMBLY 1

13 a9 95158| STARTER SOLEMOID 2

14 88075 |RETAIMER 1

15 10 41508 | SCREW [3/8") 4

16 11 26419 |MUT [H8-32) !

17 94275 | COMMECTOR 1

18 13 26952 | LOCKMAASHER [1./4") il

19 11 94330 NUT [1./4-20) 4

20 aa FA023A10|FUSE [110 AMP) 1

21 12 96457 '"WASHER 1

22 11 21825/ MUT 1

23 a4 86322415 WIRE [BLACK) 1

24 a4 79139412 |BATTERY CABLE (RED-POSITIVE|1

25 877EZ | BRACKET 1

26 10 31830 |BOLT [31/2") 2

27 13 58643 | LOCKWASHER 2

28 11 46335/ NUT 2

29 BYVED PLATE 1

a0 10 39349 | SCREW [3/4") 1

Kl 13 26993 | LOCKWASHER 1

£ 10 90271 | SCREW [5/8") 2

33 13 A8643 | LOCKWASHER 2

3 a5 96535/ BO0T 1

Ca] 10 43409 SCREW 1

36 32 96993 |HYDRAULIC HOSE [PORT] 1

36 £ 963594 |HYDRALILIC HOSE [STARBOARD| 1

a7 32 83024 |HYDRALLIC HOSE (PORT] 1

a7 32 89023 |HYDRALILIC HOSE [STARBOARD|1

] 25 12602 | GROMMET 2

9 22 av207 | COMMECTOR 1
1] avay | COVER 1 -

A1 ) o E CACKFDT kil




